
TEST REPORT 
 

Report No.:  B9397.01-301-47 
 

Rendered to : 
 

MI WINDOWS AND DOORS, INC. 
Prescott Valley, Arizona 

 
PRODUCT TYPE:  Polyvinyl Chloride (PVC) Fixed Window 

SERIES/MODEL:  Pro 5000 5610 PW 
 

SPECIFICATION:  AAMA/WDMA/CSA 101/I.S.2/A440-05, Standard/Specification  

Primary Product Designator 
FW-LC25 1826 x 1823  

(72 x 72) 
FW-C35 2436 x 1519  

(96 x 60) 
Design Pressure ±1200

0.10 L/s/m 2 (0.02 cfm/ft 2) 0.15 L/s/m 2 (0.03 cfm/ft
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Architectural Testing will service this report for the entire test record retention period. 
Test records that are retained such as detailed drawings, datasheets, representative 
samples of test specimens, or other pertinent project documentation will be retained by 
Architectural Testing, Inc. for the entire test record retention period. 
 
This report does not constitute certification of this product nor an opinion or endorsement 
by this laboratory.  It is the exclusive property of the client so named herein and relates 
only to the specimen(s) tested.  This report may not be reproduced, except in full, without 
the written approval of Architectural Testing, Inc. 
 
For ARCHITECTURAL TESTING, Inc. 
 
 
 
 
___________________________________________ ________________________________________________ 
Jeffrey Osugi Leaton Kirk 
Technician Director – Regional Operations 
 
JO: ms 
 
Attachments (pages):  This report is complete only when all attachments listed are included. 
 Appendix-A:  Alteration Addendum (1) 
 Appendix-B:  Drawings (6) Complete drawings packet on file with Architectural Testing, Inc. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
This report produced from controlled document template ATI 00438, issued 01/ 31/ 12. 
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Revision Log 
 
 

Rev. # Date  Page(s)  Revision(s)   

0 05/22/12  N/A  Original Report Issue. 

1 11/11/13  1 Added additional product label names 
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Appendix B  
 

Drawings  
 

Note:  Complete drawings packet on file with Architectural Testing, Inc. 
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